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Applicant:

FCC Product Name:
FCC Brand Name:
FCC Model No.:

FCC Model Difference:

IC Product Name:
IC Brand Name:

IC Model No.:

IC Model Difference:

Report Number:
FCCID

IC:

Issue Date:

Date of Test:

Date of EUT Received:

Approved By

We hereby certify that:

NSE Products, Inc.

75 West Center Street Provo Utah United States 84601

RenuSpa iO
Nu Skin
BS2RCA, BS2RCC

BS2RCA with USB-A charger
BS2RCC with USB-C charger
WellSpa iO

Nu Skin
BS2RCA, BS2RCC

BS2RCA with USB-A charger
BS2RCC with USB-C charger
TESA2305000294E5

2AZ3A-BS2RCCA
26225-BS2RCCA
Sep. 23, 2023

Jun. 08, 2023 ~ Jun. 29, 2023
Jun. 08, 2023

John Yeh

The above equipment was verified by SGS Taiwan Ltd. The evaluation in this report is in
compliance with FCC KDB 680106 D01v03r01 and RSS 102 Issue 5.

The results of this report relate only to the sample identified in this report.
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Revision History
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Note:
1 -~ The remark "*" indicates modification of the report upon requests from certification
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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIE AR - MRS R R AT » R ERTIOR « AMERGEANTHM » A EHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/374* 3 7 % % 574 A £ Bl % 7 1§ 134 52

AR PR IR F | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TESA2305000294E5
Page: 3 of 15

1 DESCRIPTION OF EQUIPMENT UNDER TEST (EUT)

11

Product Description

FCC Product Name:

RenuSpa iO

FCC Brand Name:

Nu Skin

FCC Model No.:

BS2RCA, BS2RCC

FCC Model Difference:

BS2RCA with USB-A charger
BS2RCC with USB-C charger

IC Product Name:

WellSpa iO

IC Brand Name:

Nu Skin

IC Model No.:

BS2RCA, BS2RCC

IC Model Difference:

BS2RCA with USB-A charger
BS2RCC with USB-C charger

Sample Serial Number

14E20001051

1.2 Test Facility

FCC

SGS Taiwan Ltd.

Laboratory Test Site Address Designation
number
No.134, Wu Kung Road, New Taipei
O | Industrial Park, Wuku District, New TWO0027

Taipei City, Taiwan.

Central RF Lab.
(TAF code 3702)

No.2, Keji 1st Rd., Guishan District,

Taoyuan City, Taiwan 333 TW0028

1F, No.8, Alley 15, Lane 120, Sec. 1, Nei

Hu Road TW0029
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2 MAXIMUM PERMISSIBLE EXPOSURE (MPE)

2.1  Standard Applicable

According to KDB 680106 D01 RF Exposure Wireless Charging App v03r01

RF exposure potential to users and bystanders is expected to vary according to factors inherent
to the design of individual systems, which generally requires different evaluation considerations
to show compliance.

When exposure concerns arise; for example, due to evolving products and operations, RF
exposure evaluation may be requested under the provisions of Sections 1.1307 (c) and (d) to
determine compliance. Because of significant variations in design and operating characteristics,
the procedures required to evaluate RF exposure compliance for wireless power transfer are
considered according to the exposure potentials of individual implementations

The RF exposure requirements must be determined in conjunction with the device operating
characteristics, according to the mobile and portable exposure requirements in Sections 2.1091
and 2.1093 of the rules. SAR and MPE limits do not cover the frequency range for wireless
power transfer applications which operate below 100 kHz and 300 kHz respectively; therefore,
RF exposure compliance needs to be determined with respect to Sections 1.1307 (c) and (d) of
the FCC rules.

2.2 Limits for Maximum Permissive Exposure (MPE)

Emissions between 100 kHz to 300 kHz should be assessed versus the limits at 300 kHz in
Table 1 of Section 1.1310: 614 V/m and 1.63 A/m. A KDB inquiry is required to determine the
applicable exposure limits below 100 kHz.

TaeLe T—Livits For Maxamum PermissisLe Exposure (MPE)

Frequency range Electric field strength Magnetic field strength Power density  |Averaging time
(MHz) (VW/m) (A/m) {mchmz} (minutes)
(A) Limits for Occupational/Controlled Exposure
0.3-3.0 614 1.63 *100 6
3.0-30 1842/f 4.89/f *900/f2 6
30-300 61.4 0.163 1.0 6
300-1,500 /300 6
1,500-100,000 5 6
(B) Limits for General Population/Uncontrolled Exposure

0.3-1.34 614 1.63 *100 30
1.34-30 824/f 2.19/f %180/12 30
30-300 27.5 0.073 0.2 30
300-1,500 /1500 30
1,500-100,000 1.0 30

f=frequency in MHz * = Plane-wave equivalent power density

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIE AR - MRS R R AT » R ERTIOR « AMERGEANTHM » A EHER -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/s7#* # 7 L %37/ A £ Bl % 7 1 & 134 55

AR PR IR P | (886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues




Report No.: TESA2305000294E5
Page: 5 of 15

2.3  The Worst Charging Condition:

Ancillary Equipment Charging Condition Verdict
Load Full Loading PASS
Load 99% Loading PASS
Load 50% Loading PASS
Load 1% Loading PASS
Note: For Wireless Power Consortium Qi specification, a lower operating frequency or
high duty cycle result in the transfer of a higher amount of power and charging
current.

2.4 Measurement Procedure:

For devices designed for typical desktop applications, such a wireless charging pads, RF
exposure evaluation should be conducted assuming a user separation distance. E and H field
strength measurements or numerical modeling may be used to demonstrate compliance.
Measurements should be made from all sides and the top of the primary/client pair, with
proper distances measured from the center of the probe(s) to the edge of the device as per
KDB 680106 DOL1.

2.5 Measurement Equipment Used:

EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER NUMBER CAL.
Probe-Analyzer Narda EHP 200AC 180ZX00635 |Apr.07.2023| Apr.06.2024
3m Site NSA SGS 966 chamber D N/A Apr.30.2023| Apr.29.2024
. . Calibration | Date of last | Date of next
Manufacturer | Device Type Serial number Authority | calibration calibration
EHP- 3 kHz~30
Narda 200AC MHz 180ZX00635 Narda Apr.07.2023 | Apr.06.2024
EHP200-TS . . . .
Narda Software | Rel 1.95 N/A Narda n(;?l:gral}il;)en d n%?l:t;rautil;)en d
17/01/2022 9 9
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2.6 Test Set-up:
FCC

Top
Back
Probe
Distance 15 cm
Meter
Left «— EUT <4— Right
A/ &
Front
Bottom
IC
Top
Back
Probe
Distance 10 cm
Meter
Left «—> EUT <—> Right
A/ &
Front
Bottom
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2.7 Maximum Permissible Exposure (MPE) Evaluation:

FCC
Maximum Permissible Exposure
E-Field Strength (V/m)
Loading % Test position | Test Distance E-Flelglfnt:;e L E't';lq?ts('gf:gth Pass / Fail H'F'd(i/snt:;e izl HII_::;I?t ?X;enqg);th Pass / Fail
Front 15 cm 0.3175 614 Pass 0.0441 1.63 Pass
Back 15 cm 0.3149 614 Pass 0.0437 1.63 Pass
Left 15 cm 0.3161 614 Pass 0.0439 1.63 Pass
Left 1 15 cm 0.3144 614 Pass 0.0437 1.63 Pass
Full Left 2 15cm 0.3167 614 Pass 0.044 1.63 Pass
Right 15 cm 0.3123 614 Pass 0.0434 1.63 Pass
Right_1 15 cm 0.3119 614 Pass 0.0433 1.63 Pass
Right_2 15 cm 0.3154 614 Pass 0.0438 1.63 Pass
Top 15 cm 0.3115 614 Pass 0.0433 1.63 Pass
Front 15 cm 0.2815 614 Pass 0.0427 1.63 Pass
Back 15 cm 0.3104 614 Pass 0.0396 1.63 Pass
Left 15 cm 0.3072 614 Pass 0.0390 1.63 Pass
Left 1 15cm 0.2654 614 Pass 0.0371 1.63 Pass
99 Left 2 15 cm 0.2774 614 Pass 0.0404 1.63 Pass
Right 15 cm 0.286 614 Pass 0.0394 1.63 Pass
Right_1 15 cm 0.2711 614 Pass 0.0387 1.63 Pass
Right_2 15 cm 0.2861 614 Pass 0.0402 1.63 Pass
Top 15 cm 0.2663 614 Pass 0.0369 1.63 Pass
Front 15 cm 0.3079 614 Pass 0.0394 1.63 Pass
Back 15 cm 0.2657 614 Pass 0.0350 1.63 Pass
Left 15 cm 0.2721 614 Pass 0.0424 1.63 Pass
Left 1 15 cm 0.2602 614 Pass 0.0360 1.63 Pass
50 Left 2 15 cm 0.2679 614 Pass 0.0435 1.63 Pass
Right 15 cm 0.2886 614 Pass 0.0420 1.63 Pass
Right_1 15 cm 0.273 614 Pass 0.0352 1.63 Pass
Right_2 15 cm 0.264 614 Pass 0.0418 1.63 Pass
Top 15 cm 0.2707 614 Pass 0.0360 1.63 Pass
Front 15 cm 0.2882 614 Pass 0.0428 1.63 Pass
Back 15cm 0.2884 614 Pass 0.0356 1.63 Pass
Left 15 cm 0.2854 614 Pass 0.0402 1.63 Pass
Left 1 15 cm 0.267 614 Pass 0.0434 1.63 Pass
1 Left 2 15 cm 0.2971 614 Pass 0.0402 1.63 Pass
Right 15 cm 0.3019 614 Pass 0.0374 1.63 Pass
Right_1 15 cm 0.311 614 Pass 0.0412 1.63 Pass
Right 2 15 cm 0.2597 614 Pass 0.0416 1.63 Pass
Top 15 cm 0.2502 614 Pass 0.0375 1.63 Pass

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIE AR - MRS R R AT » R ERTIOR « AMERGEANTHM » A EHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/7#* % 7 % %374 2 £ FI % 7 1§ 134 %

AR PR IR F | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



1 EHP200-TS Rel 1.05 17/01/2022 (USE)

Report No.: TESA2305000294E5
Page: 8 of 15

i 1 MHz2/Div

§.785000 Mz

Vim Am
1000 200
100 0
10 3
1 03
A ettt b e SN s bk ot A Al AR e o L Mikw.unmwm.uum-M‘L.mlu\ bl ‘u...wymmi
M Uit L R R L R A L L R AL S b el A kbbbl ML i e 4 3l L L
] 0.03
w‘ » " b o il I A )y L e
y DR i P ; Bk i el ot
N(Wwwmryvn| i Y A P it et LA L Lk o e ol
WHz F Centor5. 000 MHz 10 MH2
Mode Span 1 Standard Data L Syl

EVin [ HiB)AM
[Highest Peak. 0.4393 0.0441
Marker 03175 0.0441

Pawet Denclty 14,00 mw/m2
WideBand [|_as93

© RS over, 360 |

01150 | © RMS over Emin
Max Hold

Aeaisiion Marker
MHz @ Fres Scan soc: Highest Peck.

Save

Next Peak. Copy to clipboard|
Bevins Pea
e

I 416V h

Scan Magnetic (Mode B)
™~ [ FZ
[ Hold When Dane:

Fies Scan

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI AR - ISR R AT » FRE R E R OR « A ERGEANFE@TTA] - R 7
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

SARBPHRS DT

1 (886-2) 2299-3279

WWW.sgs.com.tw
Member of SGS Group

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#- % 7 "% % 374 2 £ Bl &
f (886-2) 2298-0488

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

T 1R 134 5



Report No.: TESA2305000294E5
Page: 9 of 15

3 NERVE STIMULATION

3.1 RF Field Strength Limits for General Public (Uncontrolled Environment)

Transmitters operating between 0.003-10 MHz, shall demonstrate compliance to the instantaneous limits in
RSS 102 Issue 5 section 4.

Frequency Electric Field Magnetic Field | Power Density |Reference Period
Range (V/im rms) Strength (W/m?2) (minutes)
(MHz) (A/m rms)

0.003-10 83 90 - Instantaneous*
0.1-10 - 0.73/ f - 6**
1.1-10 87/ f 05 - - 6**
10-20 27.46 0.0728 2 6
20-48 58.07/ f 9 0.1540/ f 9% 8.944/ f 05 6
48-300 22.06 0.05852 1.291 6

300-6000 3.142 f 03417 0.008335 f 93417 |  0.02619f06834 6

6000-15000 61.4 0.163 10 6

15000-150000 61.4 0.163 10 616000/ f 12
150000-300000 0.158 f 25 4.21x10-4 f 95 6.67 x10-5 f 616000/ f 12
F = frequency in MHz
* = Based on nerve stimulation (NS).

** = Based on specific absorption rate (SAR).

3.2 SPR-002 Issue 1/ Notice 2020 - DRS0012 / RSS 216 Issue 2
3.2.1 SPR-002 Issue 1

RSS-102 Supplementary Procedure (SPR-002) sets out the general test methods applicable to performing
assessments on the nerve stimulation exposure limits on a radio apparatus that operates between 3 kHz and
10 MHz. Based on SPR-002 Issue 1, 6.1.1.1, direct measurement at a defined separation distance for
comparison to the nerve stimulation RLs is the simplest of all measurements. The maximum measured field
strength is located and compared to the RLs outlined in RSS-102. The measurement distance shall be
measured as the distance from the edge of the device to the edge of the measurement probe. The
separation distance must be a logical distance based on normal usage conditions. Measurements must be
taken for both the E-field and H-field, since the measurement distance will be in the near field where the
relationship between the E- and H-fields is unknown.

6.6.1.1 Measurement Method When the RBW of the Measurement Probe is Greater Than the 99% OBW or
When Using a Broadband Probe

When the RBW of the measurement probe is greater than the 99% OBW, or when using a broadband probe,
use the following measurement method:

(@) Setthe measurement frequency of the measurement probe to the fundamental frequency of the device
under test.
(b) Set the span to encompass the entire emission bandwidth.
(c) Setthe RBW greater than the 99% OBW of the fundamental emission. Note: This step is not required
for a broadband measurement probe that integrates the entire frequency range.
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(d) Set the detector to Peak and trace display to Max-Hold.

(e) Allow the spectrum to fill; for pulsing devices this may require an increased monitoring period.

()  Using a marker, set it to the maximum level of the spectral envelope.

(9) Repeat steps (b) to (f) while scanning a parallel plane at the measurement distance on each side of the
device to find the peak level.

(h) Repeat steps (b) to (g) for any frequencies where the field value is greater than -20 dBc below the
maximum level identified.

(i) If there are multiple frequencies transmitted by the device under test, use equations (2) and (3) to
determine compliance. Note: When scanning around the entire device, the location found to be the
maximum for the E- or H-field may not be the same location as the opposite field.

3.2.2 Notice 2020 - DRS0012

The characterization is an analysis of the radiated emissions from the DUT over the entire frequency range
from 3 kHz to 10 MHz. To ensure proper frequency range reduction, the applicant shall provide spectrum
plot(s) over the entire frequency range of 3 kHz to 10 MHz demonstrating that there are no emissions
outside the investigated or reduced frequency range. All frequencies in the range of 3 kHz to 10 MHz shall
be included in the assessment provided the field value is within 20 dB of the maximum level identified as
stated in sections 6.6.1.1 (h) and 6.6.1.2 (h) of SPR-002. Devices with multiple frequency components
and/or multiple antennas co-located in the measurement space with emissions that are less than 20 dB
below the maximum level identified (-20dBc) over the frequency range of 3 kHz to 10 MHz may be omitted
from the assessment as stated in section 6.3 of SPR-002. To justify the exclusion of a frequency, the
applicant shall provide spectrum plot(s) over the entire frequency range of 3 kHz to 10 MHz demonstrating
that emissions are less than 20 dB below the maximum level identified (-20dBc).

3.2.3 RSS-216 Issue 2

RF exposure shall be evaluated with the client devices charged/powered by the source device at maximum
output power. Additionally, all transmitters, including those not used for wireless power transfer, must be
active simultaneously and at maximum power. For WPT devices designed for desktop applications (e.g.
wireless charging pads), RF exposure shall be evaluated at 10 cm away from all sides and from the top of
the WPT device / system.

3.3 Measurements for Sources With Multiple Frequencies

The RLs for nerve stimulation are based on the total r.m.s. level. This requires that all frequency components
from the apparatus be integrated together using equation (2) or (3) of SPR-002, depending on the
measurement performed. The sum of the ratios must be less than or equal to 1. Multiple frequency
components may be harmonic emissions of the fundamental or multiple transmitters and their harmonics
within a single device. Harmonic emissions that are less than 20 dBc may be omitted from the assessment.

Multiple Frequency Summation of SPR-002

where:

> (E,/Eg)<l 2)
Em = Measured electric field at a specific frequency
ErL = Reference level limit for the electric field at the measurement frequency
D (H, /Hy)<l 3)

where:

Hm = Measured magnetic field at a specific frequency
HrL = Reference level limit for the magnetic field at the measurement frequency

Summation of measurements from multiple frequencies
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To determine compliance with nerve stimulation limits:

® the contributions from multiple frequencies transmitted by the DUT must be combined using equations (2)
and (3) as instructed in sections 6.6.1.1 (i) and 6.6.1.2 (i) of SPR-002

® the user shall provide evidence of the measurement summation and the results obtained shall be less than
or equal to unity as indicated in section 6.2.2 of SPR-002.
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Maximum Permissible Exposure (MPE) Evaluation:

Maximum Permissible Exposure

. E-Field : H-Field
Loading Ul Test | EFild Strength| Pass / AL Strength| Pass /
% | POSHON | pictance [ STENIt ™ it | Rail” ST T imit | Fail
_0mm (V/m) (A/m)
(V/m) (A/m)
Front 10 cm | 0.5424 83 Pass 0.0573 90 Pass
Back 10 cm | 0.5412 83 Pass 0.0572 90 Pass
Left 10 cm | 0.5417 83 Pass 0.0571 90 Pass
Leftl 10 cm | 0.5410 83 Pass 0.0572 90 Pass
Full Left2 10 cm | 0.5421 83 Pass 0.0563 90 Pass
Right 10 cm | 0.5394 83 Pass 0.057 90 Pass
Rightl | 10 cm | 0.5397 83 Pass 0.0571 90 Pass
Right2 | 10 cm | 0.5414 83 Pass | 0.0572 90 Pass
- Top 10 cm | 0.5386 83 Pass 0.0569 90 Pass )
A . e vim A
=
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3.5 Summation of measurements from multiple frequencies for E/H-Field

Distance| Measured Frequency Ell\edst)r(ic RL Sum of
Position Field Ratios Threshold Result
(cm) (MHz) level(V/m) (V/m) Ratios
0.115 0.5424 83 0.00653
3.9875 0.4846 83 0.00584
Front 10 5.9825 0.4419 83 0.00532] 0.0255 1 Pass
0.2325 0.334 83 0.00402
7.8675 0.3133 83 0.00377
Distance| Measured Frequency MAX H RL Sum of
Position Field Ratios Threshold Result
(cm) (MHz) level(A/m) (A/m) Ratios
0.115 0.0573 90 0.00064
3.9875 0.0133 90 0.00015
Front 10 5.9825 0.0156 90 0.00017]0.00126 1 Pass
0.2325 0.0144 90 0.00016
7.8675 0.0131 90 0.00015
. e — - e ' ERRIUR—.
\] &
- - ; =
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